
 

THE ACTIVATED SLUDGE PROCESS IN SERVICE OF HUMANITY 

James L. Barnard 
Black & Veatch Kansas City MO USA 

   
H. David Stensel 

University of Washington WA USA 
 

ABSTRACT 

In a recent National Geographic book on a thousand events that shaped the world, mention was 
made of Dr. John Snow removing the handle of the Broad Street pump in London which stopped 
the Cholera epidemic that resulted from leaking cesspools.  His actions led to disinfection of water.  
What was missing from the book was the discovery of the activated sludge process in 1914 which 
has had an equally profound effect on human health.  For 100 years we have had the benefit of 
the process for producing safe effluent from wastewater (used water) with emphasis on the 
[...]
Due to the situation of the Pretoria- Johannesburg-Vereeniging (now Gauteng) on the continental 
divide in South Africa with the main water supply reservoirs downstream of the conurbation, 
indirect re-use steadily increased over the course of a century and an ammonia standard of 
around 80% reduction, was promulgated in 1954.  In the same decade all industries producing 
effluents with high salinity which could not be removed by biological processes, were encouraged 
to move to cities near the coast.  Cities like Windhoek, Namibia and Harare, Zimbabwe were also 
situated in the catchment of their main reservoirs.  

Eutrophication  

Eutrophication manifested itself in many parts of the world resulting from the discharge of 
nutrients, mainly nitrogen and phosphorus from agricultural run-off and from used-water treatment 
plants.  In many instances eutrophication was part of the problems associated with indirect re-use 
of effluent from used-water treatment plants.  By the 1960s it appeared more often that animals 
died from drinking water from reservoirs infested with Cyanobacteria (blue-green algae) in South 
Africa.  In some locations where the receiving body did not serve as a water supply, it resulted in 
unsightly thick slime layers and fish-kills.  The deteriorating conditions in the Great Lakes between 
Canada and the USA caused great concern.  After an outbreak of algae in Qingdao, China, the on-
line ChinaDaily reported on August 4, 2014 that 22 000 metric tons of algae were removed from 
the bay by 230 fishing boats a week before the picture in Figure 2 was taken. 



 

When used-water was collected and 
diverted from Lake Washington in 
Seattle, full recovery of the lake within 4 
years demonstrated the advantage of 
removing nutrients from the Lake.  Work 
by Vollenwieder [12] and others showed 
the phosphorus was the limiting nutrient 
for inland lakes and reservoirs while 
nitrogen was the limiting nutrient in bays 
and estuaries.  This work of 
Vollenweider led to an agreement 
between Canada and the USA to 
remove P from discharges to the Great 
Lakes (Great Lakes Water Quality 
Agreement, 1972).  It was fortunate that 
chemicals such as ferric salts and alum 
could be added to the activated sludge 
process to precipitate phosphorus with 
no detriment to the biological process. 

Widespread addition of chemicals to the activated sludge process followed to precipitate P and 
remov it with the waste sludge.  At the time of writing this paper, there were news headlines in the 
USA about toxicity in the potable water supply of the City of Toledo which gets water from Lake 
Erie resulting in the loss of potable supply to 400,000 inhabitants.  In spite of removal of 
phosphorus to less than 1 mg/L the agricultural runoff ensured that eutrophication is still a 
problem.  An imbalance in the phosphorus to nitrogen ratio resulted in a shortage of nitrogen 
which caused a bloom of Cyanobacteria that can fix nitrogen from the air but also produce 
Microcystis which attacks the liver of humans and animals.   

ADVANCES IN NITROGEN REMOVAL IN THE ACTIVATED SLUDGE PROCESS 

The history of biological nitrogen removal is well documented since the first observations in 1891 
of nitrification and denitrification in soil by Winogradsky [13].  Arden & Lockett [3] very likely had 
simultaneous nitrification and denitrification (SND) based on their reported inexplicable loss of 
nitrogen in a batch reactor. Later, nitrification was considered as an unnecessary expense and for 
decades the emphasis was on high rate plants that did not remove ammonia, culminating in the 
development of high rate BOD removal processes in New York City during the 1940s (Gould, [14]; 
Setter and Edwards [15]) in Germany in the 1970s (Böhnke, [16]), and the use of high purity 
oxygen in the U.S. in the 1970s to further reduce the treatment plant footprint (Kalinski, [17]).  
However the need for nitrogen removal became more pressing with the observations of 
eutrophication and the effect on receiving water bodies that served as water supply (indirect re-
use).  Design for nitrification was rationalised by Downing et al. [10] based on the growth rate of 
the autotrophic organisms responsible for converting ammonia into nitrites and nitrates.  By the 
1960s the focus moved to denitrification by adding another activated sludge or attached growth 
system process after the nitrification stage to which methanol was added as a carbon source for 
denitrification (Barth et al., [18]; McCarty et al, [19]).  The development of channel systems and the 
revival of Sequencing Batch Reactors nitrogen loss was reported through SND (Matsche, [20]; 
Irvine & Davis, [21], Irvine & Davis, [22]).  Efforts by several researchers such as Ludzack & 
Ettinger [23], Whurmann  [24]; Balakrishnan & Eckenfelder [25]) to accomplish denitrification using 
the carbon in the used-water led to the development of the Modified Balakrishnan- Eckenfelder 
(MBE) by Barnard [26], later referred to as the Modified Ludzack- Ettinger (MLE) process, and the 
four-stage Bardenpho process for removal of nitrogen without addition of external carbon sources.  
This in turn led to the use of anoxic zones preceding channel system where the combination of 
denitrification using influent carbon in the anoxic zone and SND in the channel system cum 
aeration basin, resulted in a very efficient system for removal of nitrogen to very low levels. The 
main used water treatment plant (UWTP) plant in Vienna Austria treats 18 m3/s using this strategy 
(Wandl et al. [27]).  At the Strass plant in Austria this combination is used in an energy self-
sufficient plant by Wett et al. [28]. 

Figure 2  Bathers in algae bloom at coastline near 
Qingdao, China 



 

 

 

ADVANCES IN PHOSPHORUS REMOVAL 

Enhanced biological phosphorus removal (EBPR) probably occurred in the SBR pilot used by 
Arden & Lockett [3] as can be inferred by their satisfaction with the ‘exceptionally high’ phosphorus 
content of the surplus sludge.  As a result of later observations by Snirath [29], Vacker [30], Yall 
[31] and Milbury [32] of high phosphorus removal efficiency in high rate plug-flow plants without 
chemical addition, more attention was paid to a biological removal phenomenon.  Milbury noted 
that all plants showed a pattern of releasing of phosphorus at the inlet end of plug-flow basins. 
Barnard [33] noticed phosphorus removal in a four-stage nitrification/denitrification plant which 
coincided with a release of phosphorus in the 2nd anoxic zone to more than 30 mg/L and 
concluded that an anaerobic first stage followed by nitrification and denitrification could remove 
nitrogen and phosphorus.  Fuhs & Chen [34] attributed biological phosphorus uptake to the 
selection for phosphate accumulating organisms (PAO) and the biochemistry of the process was 
later further developed by others Comeau [35] and Wentzel et al. [36].  The PAOs , which are 
naturally present in activated sludge, required a certain amount of volatile fatty acids (VFA), mostly 
in the form of acetic or propionic acid, in the feed to remove a fixed amount of phosphorus.  Most 
treatment plants do not have enough VFA in the influent to sustain phosphorus removal which led 
to the development of fermenters in which primary sludge was passed through a phase of acid 
fermentation to produce these acids (Rabinowitz and Oldham, [37]). This turned out essential for 
reliable phosphorus removal.  Based on the pilot plant observations where a portion of the mixed 
liquor was fermented and passed back, more energy efficient fermentation of a portion of the 
mixed liquor was introduced by Barnard et al [39] 

LIMITS OF THE ACTIVATED SLUDGE PROCESS 

With sufficient VFA in the influent, EBPR can reliably produce effluent orthophosphates 
concentrations of less than 0.1 mg/L with average total phosphorus of less than 0.15 mg/L after 
filtration.  Chemical addition in a tertiary stage is required to reduce this to lower levels.  The main 
need of chemicals is for coagulation and precipitation of particulate and colloidal phosphorus.   
The necessary molar ratio of metal salts to phosphorus to reach less than 0.10 mg/L soluble 
phosphorus increases rapidly from one to around 10 for achieving less than 0.02 mg/L P which is 
the practical limit for soluble phosphorus removal due to the nature of the residual species. Given 
that there will always be some phosphorus from non-point sources in receiving water, the cost of 
removing phosphorus to levels below 0.04 mg/L should be carefully considered. Bioassay studies 
by Li and Brett [39] have also shown that at high chemical doses needed to remove phosphorus to 
below 0.10 mg/L only 20 to 30% is bioavailable for algae growth.   

WATER RE-USE AS DRIVER FOR ACTIVATED SLUDGE APPLICATION 

Howson [9] already noted in 1933 that re-use of effluent would dictate the process needs for the 
treatment of used-water.  This became more evident as the population rapidly increased since that 
time and in ever increasing parts of the world the only water available comes from sources to 
which treated effluent are discharged.  

Figure  3  Diagram of Strass, Austria plant with high rate first stage and channel aeration system for SND  



 

The main reasons for the value of the activated sludge in water re-use processes are 

• The ability to remove nitrogen to low levels of inorganic nitrogen  
• Discharge of nitrates when required for enhancing the quality of the receiving water 
• The ability to remove phosphorus without adding salinity 
• The removal of personal care products and endocrine disruptors 
• Serving as a buffer and indicator of industrial pollution 
• The ability to target specific compounds in industrial waste 

Problems with physical-chemical methods to remove nitrogen  

During the 1960s, a growing number of researchers suggested alternatives to the activated sludge 
process due to the perceived instability and unreliability of the process.  Independent 
physical/chemical processes that were proposed raised the pH with lime addition followed by 
ammonia stripping or ion exchange, breakpoint chlorination (BPC) for disinfection and removal of 
residual ammonia, followed by activated carbon filtration for removal of remaining organic and 
chlorinated carbon compounds, sand filtration and a final disinfection step.  The main problem was 
that in warmer climates the formation of fermentation products in sewers was inevitable and short 
chain volatile fatty acids (SCVFA) are not efficiently removed on activated carbon columns which 
then served as anaerobic biological reactors.  No amount of chlorination could stop this inevitable 
biological activity since it was established that attached growth bacteria thrived on the readily 
biodegradable COD in the feed that was not removed by any of the previous processes.  

Van Vuuren et al., [40] proposed trickling filters for removal of BOD but used lime addition to high 
pH for phosphorus removal and ammonia stripping followed by re-carbonation from burning 
methane for CO2, sand filters and BPC, followed by activated carbon and final chlorination.  This 
process was constructed as a 5,000 m3/d demonstration plant in Pretoria and for the initial 
Windhoek, Namibia Water Reclamation project.  Due to the water conservation, the influent TKN in 
Windhoek used-water ranged from 85 to 120 mg/L and in winter the stripping towers could not 
reduce this to below 10 to 12 mg/L which then required about 120 mg/L chlorine for removal of the 
remaining ammonia. The activated carbon filters could not remove all the chlorinated 
hydrocarbons.  During this phase Namibia went through an unusually wet rainy cycle but with the 
approach of the dry cycle, an activated sludge plant was constructed in a fast-track design 
(Barnard and Pybus, [41]).  After the series of ponds between the used water treatment plant and 
the water reclamation plant, the effluent total N was consistently below 3 mg/L and water 
reclamation became possible (van Vuuren [42]).  In Windhoek the activated sludge plant also 
served as a bio-monitor.  While all industrial waste was diverted to another catchment, the plant 
lost nitrification soon after start-up and there was a greenish tint to the influent used-water.  There 
was a chrome-plating plant in the catchment but it was not connected to the domestic used water 
system.  Nevertheless, the industry was given a warning and in the following 40 years another 
such incident did not occur and effluent ammonia concentration was almost non-detectable.   This 
has established activated sludge as an essential part of water reclamation. While no specific 
carbon footprint studies were performed, the same activated sludge plant still serves as the most 
cost and energy efficient way of treating the high BOD and total nitrogen used water and had been 
incorporated in the recent upgrade of the water re-use plant as reported by Asana et al [43] 

Flexibility in controlling nitrogen species discharged 

The Upper Occoquan plant discharges to the Occoquan reservoir in Virginia, USA.  The reservoir 
is the water supply for Fairfax Co which is a suburb of Washington D.C.  The contribution of the 
used water plant to the inflow to the reservoir varies from 8% during wet periods to 90% during 
prolonged droughts (Asano et al, [43]). The treatment train includes activated sludge, lime 
treatment, recarbonation, filtration, carbon contactors and chlorination.  Originally nitrogen removal 
consisted of high rate activated sludge with ammonia removal through ion exchange.  Subsequent 
studies showed that nitrogen removal was much more efficient and cost-effective by using 
nitrification and denitrification in the activated sludge process.  Quoting from Asano et al [43] 
“Performance is substantially enhanced by the preceding reliable and high quality secondary 
treatment”.  The growth of algae in the reservoir was controlled by phosphorus and reducing the 



 

nitrogen too much stimulated the growth of Cyanobacteria.  Discharging nitrates improved the 
quality of the reservoir water by growing green algae and preventing anaerobic conditions in the 
hypolimnion which could cause the release of ammonia and phosphorus from the sediment. The 
activated sludge plant is mostly operated without nitrate reduction but has the flexibility to use 
denitrification when the contribution to the reservoir from the treatment plant exceeds a certain 
predetermined percentage. (Cubas et al. [44]). 

Biological phosphorus removal  

The conurbation around 
Johannesburg South Africa, 
now the province of Gauteng 
with a population of 8 to 10 
million, was built on the 
continental divide between the 
Indian and Atlantic Oceans.  
Water is pumped from the 
main reservoir 300 m below 
the city to the south and which 
also received a portion of the 
treated used-water from that 
area.  Water is also pumped to 
Pretoria 300m below 
Johannesburg to the North and 
used-water treatment plant 
effluents were discharged to 
reservoirs which in turn 
became the water supply for 

communities further North.  
Due to the high rate of indirect 
re-use taking place the salinity 
of the water supply already 
exceeded 800 mg/L which was 

higher than the WHO specification and the addition of chemicals for phosphorus removal could not 
be considered.  At that time all plants, with the exception of one or two small plants consisted of 
nitrifying trickling filters with very low energy consumption. It was against this background that 
biological phosphorus removal was discovered in 1974 and immediately put to practice as it did 
not result in an increase in salinity.  Figure 4 shows part of the area with the main supply reservoir 
off the bottom of the picture.  Presently upwards of 40 biological phosphorus removal plants 
protect the dual purpose reservoirs from severe eutrophication and their impairment as water 
supply reservoirs. The removal of nitrogen followed as a bonus since there was a requirement for 